Appendix A

Exploded Overview (S8)

S8 Unit

S8T8T9



Exploded Parts List

PART_NO

Description

51.83U04G011

BACK COVER PC+ABS-CA08 TDP-S8

41.82G14G001

EMI GASKET W15*L40*H30mm EP719

70.83V13G001

ASSY ENGINE MODULE TDP-S8

70.83U05G001

ASSY FRONT COVER MODULE TDP-T9

70.83V07G001

ASSY TOP COVER MODULE TDP-S8

43.83U01G002

KLIXON YS11 THERMAL SWITCH AND ADD CORE

51.83U05G001

LAMP COVER PC+ABS-CA07 TDP-T9

51.83U17G001

FOCUS RING PC+ABS-CA08 TDP-T9

51.83U18G001

FOCUS RING LIGHTCUT MYLAR TDP-T9

51.83U21G001

FRONT PLATE MYLAR FORMEX-GK-10 TDP-T9

61.00061G001

LOCK SCREW PAN MECH M3*8.5-3.5 Ni

61.00079G001

GROUNDING CABLE CLAMP FN-008 "PINGOOD

61.82G12G001

LAMP LIGHTCUT TOP FOR E19 AL 0.6t EP7190

70.83V01G001

ASSY LAMP MODULE TDP-S8

75.83U06G001

BUY ASSY EMI FRONT PLATE TDP-T9

80.83V01G001

PCBA MAIN BOARD TDP-S8 SVGA

85.1A123G050

SCREW PAN MECH M3*5 Ni

85.TA123G060

SCREW CAP TAP M3*6 Ni

=
P N . N N = = O I ) (R N [ N B W I
@m\lmmhwwéo@m\‘c’mhw'\’—‘g

85.YA321G052

SCREW FLAT HEAD TAP M1.7*5 D2.5 BLACK

20 51.00097G001 |STRAP TIE PST-2 PE

21 70.83V09G001 |ASSY BOTTOM HOUSING MODULE TDP-S8

22 41.83L01G001 |EMI Gasket 12.7mm*25mm 0.5t TDP-T90A

23 70.83U08G001 |ASSY EMI SHIELDING BACK COVER MODULE TDP-T9
24 | 85.005AGG408 |SCREW HEX IO #4-40 H4*L8 NI NYLOK

25 70.83U04G001 |ASSY LAMP DRIVER MDULE TDP-T9

26 75.83A02G001 |BUY ASSY EMI SHIELDING TOP COVER DP718

27 70.83U18G001 |ASSY AXIAL FAN MODULE TDP-T9

28 | 61.82G28G002 (LAMP COVER AL FOIL 0.1t EP719

6-2 S8T8T9



BOTTOM HOUSING MODULE

Exploded Parts List

o

(o> IS

&

& w

Olx

wl|®
c -]
6lw|2|& X
AN EE: o
2o |x|a J| e o =
cloll|uU|e|(@|© Hlo|d
S|lolols|h|elg d %3
(=) ) ol w© o
MR&DZE FlaQ]| w
Ol=|0|F|=|2Z wlkH| <
N| m OH Z|2(a] 8
Qg |2(Z2|0(Q sl = e
A_._._A E_._.__.OODM
+Cn....uHMMUMOT
Plzlelx|alela|lw|S|0
x|wn <|lw|LT|lo| < s
ET%GHT*L_@T
Zlol2|slzlElS|Y 2| @
(@) <[ Y| w
ol2|z|C|E|Z|2|alal|3

e X|<|a] A
Slalzlol3|z|u|a|T|<
FEHEEEEERE

DWW =
o|lalad|l=|o|lo|o|lan|luanlox
nl<|wju|lon|ln|Z|<|[<| <
~ |||l Ooo|oo|lwv]| || =«
ols|8l8|8]|8|8[s|8|8]8
Z|1 0010 (O1O[O[O|O[(O] O
Ha|lg|lolm|olo| &l S
E1SIB|o|SIS|2Y(5(35]S
AR NEREHEHE
L lclalel<c|lolwlels|ls|s
LIt ]|o]l]oO|O| NN M~
..m123456789‘n|v

S8T8T9

6-3



ill. LAMP HOLDER MODULE

Exploded Parts List

Item PART_NO Description
1 61.88506G001 |LAMP BRACKET 2 SUS301 0.3t 220
2 61.80S10G001 |LAMP BRKT-1 SUS301 TDP-T90
3 61.83U03G001 |LAMP LIGHTCUT SIDE FORE17.5T
4 76.81A01G003 |BUY ASSY WIRE 2P#22 200C 6KV B
5 61.83U01G001 [LAMP HOLDER FOR E17.5 LAMP AL
6 61.82G26G001 |LAMP E19 MESH REAR SUS301 0.2t
7 61.83U04G001 |LAMP E17.5 MESH FRONT SUS301 0
8 52.80J26G001 |LAMP RUBBER VULCAN-1
9 52.85902G011 |LAMP CONTACT COVER RUBBER 300
10 | 23.83U10G001 |[LAMP COVER GLESS 18*18*2.75 mm
11 61.83U06G001 |COVER GLASS PLATE SUS301 0.2t
12 | 61.83U05G001 |LAMP REFRACTOR MESH 0.6t TDP-T
13 | 23.83V15G001 |OSRAM 200W E17.5 N-TYPE,GRADE
14 | 85.1A526G060 |SCREW PAN MECH M2.6*6 Ni NYLOK
15 | 51.83U22G001 |LAMP KAPTON MYLAR 0.1t TDP-T9
16 | 85.1A126G030 |SCREW PAN MECH M2.6*3 Ni

6-4

S8T8T9



IV. ENGINE TOP COVER MODULE

Exploded Parts List

Item PART_NO Description
1 | 11.009F0G005 ggg&g{ggﬁ’(gé’ﬁ,\?'% SVGA LGA DMD
2 | 23.83v01G001 |NITTOH WT70 PROJECTION LENS
3 | 48.859DMGD13 |DMD 800*600 PIXEL DDR FTP 0.55
4 | 51.80B31G002 |DMD INSULATOR MYLAR 0.435t T90
5 | 61.83U10G001 |WASHER AL FOIL + ELECTRIC CONDUCT TAPE 0.2t TDP-T9
6 | 51.82G07G001 |ZOOM RING PC+ABS C6200 EP7190 "GREEN"
7 | 51.82G08G001 |ZOOM RING ORBIT PC+ABS C6200 EP7190 "GREEN"
8 | 51.82G22G001 |ZOOM ANTI-ABRASION TEFLON EP7190 "GREEN"
9 | 5282G03G002 |RELAY SEALED RUBBER-2 EP719
10 | 52.82G10G001 |RELAY CUSHION RUBBER EP7190 "GREEN"
11 | 52.87130G001 |RUBBER BLOWER 595925 "GREEN"
12 | 52.87319G001 |DMD THERMAL PAD 18*13*0.5t "GREEN"
13 | 52.89627G002 |DMD SEAL RUBBER BF1000 3.2t EP719
14 | 61.80J48G002 |DMD HEATSINK BACKER PLATE A6061 739
15 | 61.82G02G001 |ENGINE TOP COVER Mg Alloy-AZ91D EP7190
16 | 61.83A03G001 |DMD HEATSINK AL 1070 DP718
17 | 61.88608G001 |DMD HEATSINK SPRING PLATE SUS301 0.4t lvy10X
18 | 61.88611G001 |DMD SCREW Ivy10X "GREEN"
19 | 61.89643G001 |DMD MASK PLATE SUS301 0.15t EP759
20 | 80.82G02G001 |PCBA DMD BOARD EP7190
21 | 85.1A123G050 | SCREW PAN MECH M3*5 NI
22 | 85.1A123G060 |SCREW PAN MECH M3*6 Ni

6-5

S8T8T9



V. ENGINE MODULE

Exploded Parts List

Item PART_NO Description
1 70.83U14G001 |ASSY ENGINE BOTTOM COVER MODUL TDP-T9
2 70.83V15G001 |ASSY ENGINE TOP COVER MODULE TDP-T9
3 85.1A123.050 |[SCREW PAN MECH M3*5 NI
4 41.82K09G001 |EMITAPE 30*50mm
5 41.82K13G001 |EMI GASKET W5*H1*L35mm

S8T8T9



VI. ELEVATOR MODULE

Exploded Parts List

Item PART_NO Description
1 61.85913G001 |ELEVATOR SPRONG SUS304 EP910
2 61.86814G001 |ELEVATOR EXTEND SPRING PD120
3 51.83U10G011 |ELEVATOR BASE PC+ABS-CA08 TDP-S8
4 51.83U11G011 |ELEVATOR PUSH BUTTON PC+ABS-CA08 TDP-S8
5 61.86814G001 |ELEVATOR EXTEND SPRING PD120

6-7 S8T8T9



VII. TOP COVER MODULE

Exploded Parts List

Item PART_NO Description

—

52.80S02G001 |ENTER KEY SPRING PE FORM 2.0t TDP-T90

80.83U03G001 |PCBA KEYPAD BOARD TDP-T9

41.80V22G001 |EMI GASKET 4*3&51mm S15E

51.83U01G012 | TOP COVER PC+ABS CS-CA08 TDP-S8

51.83U07G001 |KEY PAD BUTTON PC+ABS-CA08 TDP-T9

51.83U19G001 |ENTER KEY PAD PC+ABS-CA08 TDP-T9

42.82G02G003 |FFC Cable 14P 100mm EP719

51.83U13G001 |KEY PAD BOARD INSULATOR MYLAR 0.125t TPD-T9

| | N[lojuo|d|[w]|DN

75.83V05G001 |BUY ASSY KEY PAD CAP TDP-S8

RN
o

85.0A126G040 |SCREW DOUBLE FLAT MECH M2.6*4Ni

S8 T8 T9



VIILI.

LAMP MODULE

Exploded Parts List

ltem PART_NO Description
1 70.83V02G001 |ASSY LAMP HOLDER MODULE TDP-S8
2 70.83U03G001 |ASSY LAMP CHANGE PLATE MODULE TDP-T9
3 85.1A526G060 |SCREW PAN MECH M2.6*6 Ni NYLOK

S8 T8 T9



Exploded Overview (T8)

T8 Unit

S8T8T9

6-10



Exploded Parts List

Item PART_NO Description
1 51.83U04G001 |BACK COVER PC+ABS-CA07A TDP-T9
2 41.82G14G001 |EMI GASKET W15*L40*H30mm EP719
3 70.83U13G001 |ASSY ENGINE MODULE TDP-T9
4 70.83U05G031 |ASSY FRONT COVER MODULE TDP-T8
5 70.83U07G031 |ASSY TOP COVER MODULE TDP-T8
6 43.83U01G002 |KLIXON YS11 THERMAL SWITCH AND ADD CORE
7 51.83U05G001 |LAMP COVER PC+ABS-CAQ07 TDP-T9
8 51.83U17G001 |FOCUS RING PC+ABS-CA08 TDP-T9
9 51.83U18G001 |FOCUS RING LIGHTCUT MYLAR TDP-T9
10 | 51.83U21G001 |FRONT PLATE MYLAR FORMEX-GK-10 TDP-T9
11 61.00061G001 [LOCK SCREW PAN MECH M3*8.5-3.5 Ni
12 61.00079G001 |GROUNDING CABLE CLAMP FN-008 "PINGOOD
13 | 61.82G12G001 |LAMP LIGHTCUT TOP FOR E19 AL 0.6t EP7190
14 | 70.83U01G001 |ASSY LAMP MODULE TDP-T9
15 | 75.83U06G001 |BUY ASSY EMI FRONT PLATE TDP-T9
16 | 80.83U02G001 |PCBA MAIN BOARD TDP-T8 XGA FOR NON-CHINA REGION
17 | 85.1A123G050 |SCREW PAN MECH M3*5 Ni
18 | 85.TA123G060 |SCREW CAP TAP M3*6 Ni
19 | 85.YA321G052 |SCREW FLAT HEAD TAP M1.7*5 D2.5 BLACK
20 51.00097G001 |STRAP TIE PST-2 PE
21 70.83U09G001 |ASSY BOTTOM HOUSING MODULE TDP-T9
22 41.83L01G001 |EMI Gasket 12.7mm*25mm 0.5t TDP-T90A
23 70.83U08G001 |ASSY EMI SHIELDING BACK COVER MODULE TDP-T9
24 | 85.005AGG408 |SCREW HEX /O #4-40 H4*L8 NI NYLOK
25 70.83U04G001 |ASSY LAMP DRIVER MDULE TDP-T9
26 75.83A02G001 |BUY ASSY EMI SHIELDING TOP COVER DP718
27 70.83U18G001 |ASSY AXIAL FAN MODULE TDP-T9
28 | 61.82G28G002 |[LAMP COVER AL FOIL 0.1t EP719

S8T8T9



TOP COVER MODULE

Exploded Parts List

ltem PART_NO

Description

—

52.80502G001

ENTER KEY SPRING PE FORM 2.0t TDP-T90

2 80.83U03G001 PCBA KEYPAD BOARD TDP-T9

3 41.80V22G001 EMI GASKET 4*3&51mm S15E

4 51.83U01G032 TOP COVER PC+ABS-CA(07A TDP-T8

5 51.83U07G001 KEY PAD BUTTON PC+ABS-CA08 TDP-T9

6 51.83U19G001 ENTER KEY PAD PC+ABS-CA08 TDP-T9

7 42.82G02G003 FFC Cable 14P 100mm EP719

8 51.83U13G001 KEY PAD BOARD INSULATOR MYLAR 0.125t TPD-T9
9 75.83U05G001 BUY ASSY KEY PAD CAP TDP-T9

10 [85.0A126G040 SCREW DOUBLE FLAT MECH M2.6*4Ni

6-12

S8T8T9



FRONT COVER MODULE

Exploded Parts List

Item PART_NO Description
1 80.83U05G001 PCBA IR SENSOR BOARD TDP-T9
2 85.UA123G050 SCREW PAN TAP M3*5 Ni
3 |51.83U03G032 FRONT COVER PC+ABS CS-CA08 TDP-T8
4 51.83U09G001 IR LENS FRONT PC TDP-T9
5 51.83U16G001 IR LENS HOOD MYLAR FORMEX-GK-10 TDP-T9

S8T8T9



Exploded Overview (T9)

T9 Unit

S8T8T9

6-14



Exploded Parts List

Item PART_NO Description
1 51.83U04G001 |BACK COVER PC+ABS-CA07A TDP-T9
2 41.82G14G001 |EMI GASKET W15*L40*H30mm EP719
3 70.83U13G001 |ASSY ENGINE MODULE TDP-T9
4 70.83U05G001 |ASSY FRONT COVER MODULE TDP-T9
5 70.83U07G001 |ASSY TOP COVER MODULE TDP-T9
6 43.83U01G002 |KLIXON YS11 THERMAL SWITCH AND ADD CORE
7 51.83U05G001 |LAMP COVER PC+ABS-CAQ07 TDP-T9
8 51.83U17G001 |FOCUS RING PC+ABS-CA08 TDP-T9
9 51.83U18G001 |FOCUS RING LIGHTCUT MYLAR TDP-T9
10 | 51.83U21G001 |FRONT PLATE MYLAR FORMEX-GK-10 TDP-T9
11 61.00061G001 [LOCK SCREW PAN MECH M3*8.5-3.5 Ni
12 61.00079G001 |GROUNDING CABLE CLAMP FN-008 "PINGOOD
13 | 61.82G12G001 |LAMP LIGHTCUT TOP FOR E19 AL 0.6t EP7190
14 | 70.83U01G001 |ASSY LAMP MODULE TDP-T9
15 | 75.83U06G001 |BUY ASSY EMI FRONT PLATE TDP-T9
16 | 80.83U01G001 |PCBA MAIN BOARD T9 XGA
17 | 85.1A123G050 |SCREW PAN MECH M3*5 Ni
18 | 85.TA123G060 |SCREW CAP TAP M3*6 Ni
19 | 85.YA321G052 |SCREW FLAT HEAD TAP M1.7*5 D2.5 BLACK
20 51.00097G001 |STRAP TIE PST-2 PE
21 70.83U09G001 |ASSY BOTTOM HOUSING MODULE TDP-T9
22 41.83L01G001 |EMI Gasket 12.7mm*25mm 0.5t TDP-T90A
23 70.83U08G001 |ASSY EMI SHIELDING BACK COVER MODULE TDP-T9
24 | 85.005AGG408 |SCREW HEX /O #4-40 H4*L8 NI NYLOK
25 70.83U04G001 |ASSY LAMP DRIVER MDULE TDP-T9
26 75.83A02G001 |BUY ASSY EMI SHIELDING TOP COVER DP718
27 70.83U18G001 |ASSY AXIAL FAN MODULE TDP-T9
28 | 61.82G28G002 |[LAMP COVER AL FOIL 0.1t EP719

S8T8T9



BASE PLATE MODULE

S8T8T9

6-16



Exploded Parts List

Item PART_NO Description
1 51.82G24G001 |BASE PLATE INSULATION MYLAR FOR LVPS EP7190
2 51.85816G001 |LIMIT SWITCH HOLDER PPS XB31
3 51.85824G001 |LIMIT SWITCH BOTTOM HOLDER PPS XB31
4 52.88504G001 |LVPS BOTTOM THERMAL PAD 26*21*3mm Fujipoly GR-b
5 61.82G01G002 |BASE PLATE Mg ALLOY AZ91D EP719H/EP716P
6 70.83U11G001 |ASSY LVPS MODULE TDP-T9
7 70.83U19G001 |ASSY BLOWER FAN MODULE TDP-T9
8 75.88514G002 |ASSY LIMIT SWITCH CHERRY DB3C A1LB-5A
9 76.83F01G001 |ASSY LAMP DRIVER(OSRAM)) TO LAMP W.A. HD72
10 | 80.82V04G001 |PCBA THERMAL SENSOR BOARD PD120
11 85.1A123G050 |SCREW PAN MECH M3*5 Ni
12 | 85.1A126G040 |SCREW PAN MECH M2.6*4 Ni
13 | 85.3A122G040 |SCREW CAP MECH M2*4 Ni
14 | 85.1C224G050 |SCREW PAN MECH M4*5 COLOR W/TOOTH WASHER
15 | 42.83U01G001 |W.A. AC-IN TDP-T9
16 | 51.83U15G001 |INLET HOLDER PC+ABS-CA10 TDP-T9
17 | 85.1A123G080 |PAN SCREW M3*8 FOR YM-64 FRONT CELL & SP
18 61.87340G001 |STAND OFF M3*4L D8.0 2100MP

S8T8T9



BOTTOM HOUSING MODULE

Exploded Parts List

ltem PART_NO

Description

—

51.83U02G001

BOTTOM COVER PC+ABS-CAQ07A TDP-T9

52.80S04G001

ADJUST FOOT SPACER 3.0t RUBBER BLUE TDP-T90

51.82G16G001

ELEVATOR FOOT PC+ABS C6200 EP7190 "GREEN'

41.83U03G001

EMI BOTTOM GASKET FOR TDP-T9

85.1A326G060

SCREW PAN HEAD MECH M2.6*6 BLACK

85.4A126G060

SCREW FLAT THED MECHINE M2.6*6

86.00122G015

NUT HEX M2.0*0.4P L15 Ni

70.83U10G001

ASSY BASE PLATE MODULE TDP-T9

|l | N oo ||| N

70.83U12G001

ASSY ELEVATOR MODULE TDP-T9

-
o

70.83U20G001

ASSY ADJUST FOOT MODULE TDP-T9

6-18

S8T8T9



IV. ENGINE BOTTOM COVER MODULE

S8T8T9

6-19



Exploded Parts List

Item PART_NO Description
1 23.82G02G001 |MIRROR WITH ONE COATING
2 23.82G06G001 |ASPHERICAL ZEONEX RELAY LENS EP719
3 23.82G10G002 |SQUARE UV-IR 17*17mm”2 T=2.75m
4 23.82G20G001 |BK7 CONDENSER LENS 13mm
5 23.82G20G011 |BK7 CONDENSER LENS 15mm
6 85.1A123G060 |SCREW PAN MECH M3*6 NI
7 51.82G13G001 |CONDENSER HOLDER PC EP7190 "GREEN"
8 52.82G04G002 |RELAY SIDE SEALED RUBBER-2 EP719
9 52.82G09G001 |CONDENSER CUSHION RUBBER EP7190 "GREEN"
10 | 52.82G12G001 |FAN HOLDER SEALED-1 HT800 EP7190 "GREEN"
11 [52.82G13G001 FAN HOLDER SEALED-2 HT800 EP7190 "GREEN"
12 | 52.82G14G001 |FAN HOLDER SEALED-3 HT800 EP7190 "GREEN"
13 | 61.82G03G001 |ENGINE BOTTOM COVER Mg Alloy-AZ91D EP7190
14 | 61.82G11G001 |MIRROR HOLDER PLATE SUS301 0.25t EP7190 "GREEN"
15 | 52.82V12G001 |ENGINE BOTTOM SPONGE PD120
16 | 61.82G19G001 |ROD HIDE RAY PLATE AL 0.4t EP7190 "GREEN"
17 | 61.82G21G001 |ROD FIX PLATE SUS301 0.25t EP7190 "GREEN"
18 | 61.82G22G001 |UV-IR GLASS HOLDER SUS301 0.2t EP7190 "GREEN"
19 | 70.83U16G001 |ASSY COLOR WHEEL MODULE TDP-T9
20 70.83U17G001 |ASSY ROD MODULE TDP-T9
21 61.83U02G001 |BLOWER FAN DUCT AL TDP-T9
22 85.0A122.030 |SCREW DOBULE FLAT MECH M2*3 Ni
23 85.1A123.050 |SCREW PAN MECH M3*5 NI
24 85.1A523.080 |SCREW PAN MECH M3*8 Ni NYLOK
25 | 52.82G20G001 [50*25 BLOWER FAN DUCT SEAL RUBBER FOR ENGINE
26 | 52.82G20G001 [50*25 BLOWER FAN DUCT SEAL RUBBER F12 0.8t EP7190
27 | 51.82G25G001 |RELAY LENS MYLAR EP719
28 51.83U25G001 |RELAY LENS MYLAR FORMEX PP 0.3t TDP-T9
29 61.83U07G001 |BLOWER FAN DUCT WASHER AL1.2t

6-20

S8T8T9



LAMP HOLDER MODULE

Exploded Parts List

Item

PART_NO

Description

—

61.88506G001

LAMP BRACKET 2 SUS301 0.3t 220

61.80S10G001

LAMP BRKT-1 SUS301 TDP-T90

61.83U03G001

LAMP LIGHTCUT SIDE FOR E17.5 T

76.81A01G003

BUY ASSY WIRE 2P#22 200C 6KV B

61.83U01G001

LAMP HOLDER FOR E17.5 LAMP AL

61.82G26G001

LAMP E19 MESH REAR SUS301 0.2t

61.83U04G001

LAMP E17.5 MESH FRONT SUS301 0

52.80J26G001

LAMP RUBBER VULCAN-1

O o | Njolga ||l |DN

52.85902G011

LAMP CONTACT COVER RUBBER 300

-
o

23.83U10G001

LAMP COVER GLESS 18*18*2.75 mm

—
—

61.83U06G001

COVER GLASS PLATE SUS301 0.2t

-
N

61.83U05G001

LAMP REFRACTOR MESH 0.6t TDP-T

-
w

23.83U15G001

OSRAM 200W E17.5 N-TYPE,GRADE

—
N

85.1A526G060

SCREW PAN MECH M2.6*6 Ni NYLOK

-
(6}

51.83U22G001

LAMP KAPTON MYLAR 0.1t TDP-T9

N
(o))

85.1A126G030

SCREW PAN MECH M2.6*3 Ni

6-21

S8T8T9



VI.

ENGINE TOP COVER MODULE

Exploded Parts List

Item PART_NO Description
1| THO0SFOG00S | COBLETEOKCONN
2 23.83U01G001 |[NITTOH WT70 PROJECTION LENS
3 48.82GDMGDO01 |DMD 1024X768 PIXEL DDR 0.7" XGA
4 51.80B31G002 |DMD INSULATOR MYLAR 0.435t T90
5 61.83U10G001 | WASHER AL FOIL + ELECTRIC CONDUCT TAPE 0.2t TDP-T9
6 51.82G07G001 |ZOOM RING PC+ABS C6200 EP7190 "GREEN"
7 51.82G08G001 | ZOOM RING ORBIT PC+ABS C6200 EP7190 "GREEN"
8 51.82G22G001 | ZOOM ANTIABRASION TEFLON EP7190 "GREEN"
9 52.82G03G002 |RELAY SEALED RUBBER-2 EP719
10 52.82G10G001 |RELAY CUSHION RUBBER EP7190 "GREEN"
11 52.87130G001 |RUBBER BLOWER 595925 "GREEN"
12 52.87319G001 |DMD THERMAL PAD 18*13*0.5t "GREEN"
13 52.89627G002 |DMD SEAL RUBBER BF1000 3.2t EP719
14 | 61.80J48G002 |DMD HEATSINK BACKER PLATE A6061 739
15 | 61.82G02G001 |ENGINE TOP COVER Mg Alloy-AZ91D EP7190
16 61.83A03G001 |DMD HEATSINK AL 1070 DP718
17 61.88608G001 |DMD HEATSINK SPRING PLATE SUS301 0.4t lvy10X
18 61.88611G001 |DMD SCREW Ivy10X "GREEN"
19 61.89643G001 |DMD MASK PLATE SUS301 0.15t EP759
20 | 80.82G02G001 |PCBA DMD BOARD EP7190
21 85.1A123.050 |SCREW PAN MECH M3*5 NI
22 85.1A123.060 |SCREW PAN MECH M3*6 Ni

S8T8T9



VII. ENGINE MODULE

Exploded Parts List

Item

PART_NO

Description

1

70.83U14G001

ASSY ENGINE BOTTOM COVER MODUL TDP-T9

70.83U15G001

ASSY ENGINE TOP COVER MODULE TDP-T9

85.1A123.050

SCREW PAN MECH M3*5 NI

41.82K09G001

EMI TAPE 30*50mm

2
3
4
5

41.82K13G001

EMI GASKET W5*H1*L35mm

S8T8T9



VIIl. ELEVATOR MODULE

Exploded Parts List

Item PART_NO Description
1 61.85913G001 |ELEVATOR SPRONG SUS304 EP910
2 61.86814G001 |ELEVATOR EXTEND SPRING PD120
3 51.83U10G001 |ELEVATOR BASE PC+ABS-CAQ07A TDP-T9
4 51.83U11G001 |ELEVATOR PUSH BUTTON PC+ABS-CA07A TDP-T9
5 61.86814G001 |ELEVATOR EXTEND SPRING PD120

6-24 S8T8T9



IX. TOP COVER MODULE

Exploded Parts List

PART_NO

Description

52.80S02G001

ENTER KEY SPRING PE FORM 2.0t TDP-T90

80.83U03G001

PCBA KEYPAD BOARD TDP-T9

41.80vV22G001

EMI GASKET 4*3&51mm S15E

51.83U01G002

TOP COVER PC+ABS-CAQ07A TDP-T9

51.83U07G001

KEY PAD BUTTON PC+ABS-CA08 TDP-T9

51.83U19G001

ENTER KEY PAD PC+ABS-CA08 TDP-T9

42.82G02G003

FFC Cable 14P 100mm EP719

51.83U13G001

KEY PAD BOARD INSULATOR MYLAR 0.125t TPD-T9

=3
LOOO\IO(N-BOJI\)Ag

75.83U05G001

BUY ASSY KEY PAD CAP TDP-T9

N
o

85.0A126G040

SCREW DOUBLE FLAT MECH M2.6*4Ni

6-25

S8T8T9



X. COLOR WHEEL MODULE

S

0 O,
2 \@W

N

N

1.500

v

SCALE

Exploded Parts List

Item

PART_NO

Description

23.82G19G001

R92G83B75W110 COLOR WHEEL "GREEN

52.83615.001

COLOR WHEEL DISC RUBBER , EzPro755

61.82G10G001

COLOR WHEEL HOLDER SECC 1.2t EP7190 "GREEN"

61.83628G002

80.82G06G001

PCBA PHOTO SENSOR BOARD EP719

ol WIN

85.1A626G040

SCREW PAN MECH M2.6*4 BLACK NYLOK

6-26

COLOR WHEEL SHOULDER SCREW NICKEL M2*4.8 FILLIST

S8T8T9



Xl. EMI SHIELDING BACK COVER MODULE

Exploded Parts List

Item PART_NO Description
1 49.80M01G001 |SPEAKER 2W 4ohm 150mm TDP-T9
2 52.82G11G001 |SPEAKER SPONGE EP7190
3 75.83U02G001 |BUY ASSY EMI SHIELDING BACK COVER TDP-T9
4 85.1A123G060 |SCREW PAN MECH M3*6 NI

6-27 S8T8T9



Xll. LAMP MODULE

Exploded Parts List

Item PART_NO Description
1 70.83U02G001 |ASSY LAMP HOLDER MODULE TDP-T9
2 70.83U03G001 |ASSY LAMP CHANGE PLATE MODULE TDP-T9
3 85.1A526G060 |SCREW PAN MECH M2.6*6 Ni NYLOK

6-28 S8T8T9



XIILI.

ADJUST FOOT MODULE

Exploded Parts List

Item PART_NO Description
1 51.80S21G011 |ADJUST FOOT PC+ABS TDP-T9
2 52.86801G001 |RUBBER FOOT REAR DP725

S8T8T9



XIV.

LVPS MODULE

Exploded Parts List

Ite m PART_NO Description
1 42.81G01G001 |(W.A.2P #20 160mm LAPS/BALLAST PD120
2 42.88502G002 W.A.14P 130mm LVPS TO M/B 2200MP
3 75.83V01G001 [ASSY LVPS LITE ON 200W S8

S8T8T9



XV.

AXIAL FAN MODULE

Exploded Parts List

Item PART_NO Description
1 51.82G29G001 | WIRE MOUNTS FW-4D-MKW EP719
2 49.83J01G001 |70x20 SYSTEM FAN, SUNON GM1207PKVX-A, R TYPE
3 52.83U03G001 |CABLE PROTECTOR SILICONE RUBBER UL94V-0 TDP-T9
4 75.83U04G001 |BUY ASSY 7020 FAN BRACKET TDP-T9
5 85.1F123G260 |SCREW PAN MECH E/SF M3*26 Ni

6-31 S8T8T9



XVI.

LAMP MODULE TOP

Exploded Parts List

Item PART_NO Description
1 23.82G17G012 |ROD (5.36*3.65*34.9mm)
2 61.82G20G001 |ROD HOLDER SUS301 0.2t EP7190

S8T8T9



XVII.

FRONT COVER MODULE

aYivtivsirgivdindingiy

a7,
i

Exploded Parts List

Item PART_NO Description
1 80.83U05G001 |PCBA IR SENSOR BOARD TDP-T9
2 85.UA123G050 |SCREW PAN TAP M3*5 Ni
3 51.83U03G002 |FRONT COVER PC+ABS-CA10 TDP-T9
4 51.83U09G001 |IRLENS FRONT PC TDP-T9
5 51.83U16G001 |IRLENS HOOD MYLAR FORMEX-GK-10 TDP-T9

6-33 S8T8T9



XVIILI.

LAMP CHANGE PLATE MODULE

Exploded Parts List

Item PART_NO Description
1 35.80S21G001 |LABEL LAMP CHANGE CAUTION TDP-T9
2 51.82G14G001 |LAMP CHANGE PLATE PPS EP7190
3 61.80511G001 |SCREW PAN MECH M3*8-4 BLACK
4 61.82G29G002 |LAMP CHANGE PLATE FOIL AL EP7190
5 61.87125G001 |LAMP HADNLER SUS304 "GREEN"

S8T8T9



XIX.

LAMP DRIVER MODULE

Exploded Parts List

Item

PART_NO

Description

42.80S03G001

W.A. 5P #28 210mm LVPS TO MB TDP-T90

51.82G17G001

LAMP DRIVER HOLDER PC+ABS C6200

51.82G23G001

LAMP DRIVER INSULA MYLAR EP7190

75.83J01G001

ASSY OSRAM LAMPDRIVER 230W

a|lbh[fw]|DN

85.WA123.060

.SCREW PAN TAP M3*6 Ni

S8T8T9



XX.

BLOWER FAN MODULE

Exploded Parts List

Item PART_NO Description
1 49.82Y02G001 |SUSON 4520 BLOWER R TYP
2 52.82G08G001 |BLOWER 4520 RUBBER EP7190 "GREEN"

S8T8T9



